SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 3MHz

Spectrum 7 Spectrum
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30.000 MHz 815.000 MHz 100.000 kHz B814.43582 MHz -53.47 dBm -40.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 808.84304 MHz -54,37 dBém -41,37 dB
860,000 MHz 1.000 GHz 100.000 kHz 872.99234 MHz -54,26 dBm -41,26 dB 860,000 MHz 1,000 GHz 100.000 kHz 980.42986 MHz -54.20 dBm -41,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62484 GHz -44.20 dBm -31.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.21045 GHz -44.28 dBm -31.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -40.07 dBm -27.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.79690 GHz -40.08 dBm -27.08 dB
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30.000 MHz 815,000 MHz 100.000 kHz 614.42050 MHz -54.35 dBm -41.35 dB
860,000 MHz 1,000 GHz 100.000 kHz 863,24225 MHz -53.02 dBm -40.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.60635 GHz -44.21 dém -31.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -39.55 dBm -26.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -43.80 dem -20.80 de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 5SMHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 614.42050 MHz -54.04 dBm -41.04 dB 30.000 MHz 815.000 MHz 100.000 kHz 614.42050 MHz -54,19 dBm -41,19 dB
860,000 MHz 1.000 GHz 100.000 kHz 891.41953 MHz -54,21 dBm -41,21 dB 860,000 MHz 1,000 GHz 100.000 kHz 888.94702 MHz -54,34 dBm -41,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48438 GHz -44.34 dBm -31.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.58535 GHz -44.16 dBm -31.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -40.13 dBm -27.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -40,11 dBm -27.11 dB
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Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 614.42050 MHz -54.17 dBm -41.17 dB
860,000 MHz 1,000 GHz 100.000 kHz 867.44085 MHz -54,31 dBm -41.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.58135 GHz -44.09 dém -31.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 65.98375 GHz -39.91 dBm -26.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -43,03 dém -20.93 de
v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 10MHz

Spectrum 7 Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B806.04665 MHz -53.75 dBm -40.75 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.50369 MHz -53.69 dBém -40.69 dB
860,000 MHz 1.000 GHz 100.000 kHz 903.03565 MHz -54,41 dBm -41,41 dB 860,000 MHz 1,000 GHz 100.000 kHz 990.83306 MHz -54.26 dBm -41,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63234 GHz -44.29 dBm -31.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52487 GHz -44.30 dBm -31,30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -39.98 dBm -26.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -40.08 dBm -27.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00875 GHz -43.77 dBm -30.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00275 GHz -43,76 dém -30.76 d&
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Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 614.42050 MHz -54.47 dBm -41.47 dB
860,000 MHz 1,000 GHz 100.000 kHz 864,22193 MHz -54.27 dBm -41.27 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.55036 GHz -44.06 dBm -31.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -39.55 dBm -26.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01725 GHz -43.88 dBm -20.88 de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 15MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B806.29195 MHz -53.42 dBm -40.42 dB 30.000 MHz 815.000 MHz 100.000 kHz 614.42050 MHz -54,16 dBm -41,16 dB
860,000 MHz 1.000 GHz 100.000 kHz 907.04765 MHz -54,38 dBm -41,38 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B86.98767 MHz -54.28 dBm -41,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89925 GHz -44.32 dBm -31.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.62284 GHz -44.39 dBm -31,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -40.07 dBm -27.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96925 GHz -39,97 dBm -26.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -43.65 dBm -30.65 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.64052 GHz -43.82 dBm -30.82 d&
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30.000 MHz 815,000 MHz 100.000 kHz 614.42050 MHz -54.41 dBm -41.41 dB
860,000 MHz 1,000 GHz 100.000 kHz 864,45518 MHz -53.84 dBm -40.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.58835 GHz -44.35 dBm -31.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -40.17 dBm -27.17 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01A

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0091
40 Normal Voltage 0.0073
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0109
0 Normal Voltage 0.0008
PASS
-10 Normal Voltage 0.0096
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0116
Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01A

LTE Band 26 (Part 90S)

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH

LTE Band 26 / 10MHz

QPSK 16QAM
Full RB

7.91

Limit: 13dB
Result
7.77 PASS

Full RB

LTE Band 26 / 10MHz / QPSK LTE Band 26 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum 42 Spectrum 2
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Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 17.28 dBm 25 62 dbm B.35 a8 4.67 a8 7.16 dE 7.01 dk B.32 db Trace 1 [ 17.60 dBm 25 76 dbm .07 a8 4.72 a8 6.84 dB 7.77 a8 B.00 a8
JU [TIEERE JU SR e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 1.76 1.61 - -
Middle CH 1.24 1.12 1.37 1.14 1.36 1.18 1.77 1.55 - - - -
TEL : 886-3-327-3456 Page Number : A8-2 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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Ref Level 30.00 GBm  Offset 1140 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 30 kHz
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Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 816.5776 MHz 14.88 dBm ndB down 1.242 WHz ML 1 519.2096 MHz 15.00 dem ndB down 11245 Mz
TL 1 818.3816 MHz -11,20 dém ndg 26,00 dB T 1 £16.3538 MHz -10,93 dBm ndg 26.00 dB
T2 i 819.6238 MHz -11.25 dém q factor 659.1 T2 i 812.4783 MHz 11,00 dém q factor 728.5
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 11,40 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 100 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 817.9271 MHz 18.46 dom nd@ down 13726 MHz [ 1 B16.011 Mz 20,57 dBm nd@ down 1.1448 MHz
T 1 817.7113 MHz -7.28 dBm nd8 26,00 d8 1 1 £17,7293 MHz -4,42 dBm nd8 26,00 d8
T2 1 819.0839 MHz -7.48 dbm q factor 595.9 T2 1 £816.6741 MHz -5.50 dom q factor 714.5
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 817.521 MHz 20.00 dém nd@ down 1,369 MHz [ 1 B17.412 Mz 19.06 dem nd@ down 1,189 MHz
T 1 816.582 MHz -6.04 dam nds 26,00 d8 T 1 B16.602 MHz -5.85 dam nds 26,00 d8
T2 1 817.951 MHz -6.26 dBm q factor 597.3 T2 1 B17.701 MHz -7.73 dBm q factor 687.6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1140 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 300 kHz
o att 0GR BWT  16.9ps @ VBW  1MHz  Mode FFT e att 0B SWT 180 ps @ VBW 1 MHz  Mode FFT
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Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 815.224 MHz 22.46 dBm ndB down 1.778 WHz ML 1 B15.064 MHz 23.51 dBm ndB down 1558 MHz
TL 1 814.325 MHz -3.52 dBm ndg 26,00 dB T 1 14,345 MHz -1.80 dBm ndg 26.00 dB
T2 i 816.103 MHz -3.27 dém q factor 45084 T2 i 15,503 MHz -1.82 dém q factor 523.0
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Low Channel / 15MHz / QPSK

Low Channel / 15MHz / 16QAM
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 815.866 MHz 23.30 dém nd@ down 1,768 MHz [ 1 B15.416 Mz 22,93 dBm nd@ down L1618 MHz
T 1 814,577 MHz -3,50 dBm nd8 26,00 d8 1 1 E14.577 MHZ -2,49 dem nd8 26,00 d8
T2 1 816.345 MHz -2.03 dbm q factor 461.4 T2 1 £16.185 MHz -2.06 dom q factor 503.8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 1.43 1.29 - -
Middle CH 1.09 0.90 1.13 0.98 1.15 0.97 1.47 1.26 - - - -
TEL : 886-3-327-3456 Page Number : A8-5 0f 19
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Report No. : FG461129-01A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m

[@

Ref Level 30.00 GBm  Offset 11,40 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 30 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.41772 MHz 14.82 dom [ 1 816.71779 MHz 14.95 dem
T 1 818.461334 MHz 6.23 dam oce Bw 1.091B90811 MHz T 1 818.457414 MHz 6.59 dBm oce Bw 908509149085 kHz
T2 1 819.553225 MHz 6.51 dBm T2 1 819.365023 MHz 7.95 dBm
L JU J - L JU J -
il m il
Ref Level 30.00 cBm  Offset 11,40 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 100 khz
le Att 30 dB SWT 16.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.28 dBm mi1] 19.67 dem
. r #18.140890 MHz - 818.256670 MHz
,\f\ﬁ\ e, oce By 1.138086191 MHz ] oce By 981.501849815 kHz
1 d 5 ¥ 10 df
o 0 d8: I’
10 df 10 di /
. J
20 -20
v M A
30 d a0 d
/ I\
40 dBm -40 dBm: T
~ L i
ol - Y -
60 df 60 df
CF 819.0 MHz 10001 pts Span 6.0 MHz 9.0 MHZ 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 81814085 MHz 18.28 dém [ 1 816.25667 MHz 19.67 dem
T 1 817.788721 MHz 10.17 dam oce Bw 1.138086191 MHz T 1 817.791121 MHz 10.77 dam oce Bw 991.501849815 kHz
T2 1 818.926807 MHz 9.31 dBm T2 1 B81B.772623 MHz 10.03 dBm
trum 532 5 v 532
Ref Level 00 dBm  Offset 11.40 dé & RBW 100 kHz Ref Level 00 dBm  Offset 11.40 dB & RBW 100 kHz
le Att 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.9% dBm mi1] 19.25 dBm
. 817.531100 MHz - #17.164200 MHz
1 oce Bw 1.156884312 MHz oce Bw 978.902109789 kH7]
wd 10d
o ,i 0 das
J \
10 df ’ =10 di
20 . I -20 ;
‘/\ ¥
30 d a0 d 1
/ i \
-40 dBm + Ev -40 dBm ’ 1
e N N Al e s A . o) My
60 df 60 df
CF 819.0 MHz 10001 pts Span 10.0 MHz 9.0 MHZ 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 817.5311 MHz 1.9+ dom [ 1 £17.1642 MHz 19.25 dem
T 1 816.708229 MHz 11.16 dBm oce Bw 1.156BB4312 MHZ T 1 816.714229 MHz 10,89 dam oce Bw 978.902109789 kHz
T2 1 817.865113 MHz 10.47 dém T2 1 817.693131 MHz 10.35 dBm

L )

TEL : 886-3-327-3456 Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FG461129-01A

LTE Band 26

ctrum . L
Ref Level 30.00 GBm  Offset 1140 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 300 kHz
ke Att 0 dB SWT 16 ps @ VBW 1 MHz  Mode FFT ke Att a0 dB BWT 19 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
™] M1[1] 22.61 dBm M1[1] 23.78 dBm)
2 A B14.86440 MHz - Al 140 MHzZ
{- \iv oce B 1471852815 MHZ| 4' \; oce B 1265873413 MHZ|
10 df 10 o
{ \ f \l
o t 0 d: /
I | i 1|
J |
10 d L -10 d L
/ A\ | i
-20 Y -20 f“' v
a0 \ . ] h
i / |
-40 dBm -40 dBm \! L
N N PRI BV s i TN RPN Py mrse R e el T it S LRV
50 -50
60 df -60 di
CF 819.0 MHz 10001 pts Span 20.0 MHz CF 819.0 MHz 10001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 814.8644 MHz 22.61 dBm M1 1 B15.35B4 MHz 23.78 dBm
TL 1 914.43645 MHz 11.69 dBm Oce Bw 1.471B52615 MHz T 1 514.49445 MHz 11.55 dém Oce Bw 1.265673413 MHz
T2 i 815.9583 MHz 11.24 dém T2 i 815.76032 MHz 11.06 dém
L JL ] L L JU ] L
Spectrum - im -
Ref Level 30.00 GBm  Offset 1140 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 300 kHz
ke Att 0 dB SWT 254 ps @ VBW  1MHz  Mode FFT ke Att a0 dB BWT 254 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 23.52 dBim mi1] 24.62 dBm)
2 5.19760 MHZ] - B15.13160 MHz
occ Bw 6314 MHZ occ Bw 1.298870113 MHz
10 df 10 o
o T 0 d8: T
10 df l =10 di |
Y \
20 ; 20 '
‘ |
-a0d 1 30 d
\
40 dBm \\‘ -40 dBm 2, —
v g PP NPT PYASSVNGY S: PO DRSS R R N IR Nt A VST PRSPV PN PSR
50 -50
60 df -60 di
CF 821.5 MHz 10001 pts Span 30.0 MHz CF 821.5 MHz 10001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 15.1876 MHz 23.52 dem Ml i 615.1316 MHz 24,62 dam
TL 1 814.74768 MHz 12,85 dBm 0cc Bw 1.436856314 MHz 1 1 814.72368 MHz 12,35 dem 0cc Bw 1.298870113 MHz
T2 i 816.18453 MHz 11.98 dém T2 i 816.02255 MHz 10.81 dém
L JL ] L JU ] L

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Emission masks — In-band emissions

LTE Band 26 /

1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB

Spectrum L

Ref Level 23.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Sweep

Spectrum

SGL Count 100/100

Ref Level 23,00 dém Offset 11.40 dB

Mode Sweep

@ 1Rm AvgPwr @ 1Rm AvgPwr

20 dB SR : 20 dbiwit-Gheek :
P<20( P<20(

10 dBm 10 dBm

M

-10 dBm J L -10 dBm.

-20 dam FJ K‘ ‘ -20 dBm ‘

-30 dBm! 1 -30 dBm

it I l} | YT P Y | N | L
s Lo LI TR sl L SR TL LY AL ,MM‘,JW 1 NI H‘Mlﬂ “anrh I LI LT

-50 dBm -50 dem [TV

-60 dBm -60 dBm

-70 dBm: -70 dBm -

CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz

standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask

Tx Power 16.85dBm RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 17.59 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Rangelow | Range Up RBW Frequency | PowerAbs | PowerRel | Alimit
-3.000 MHz | -737.500 kHz _100.000 kHz 513.87733 MHz -18.89 dem -35.73 dB 5.65 d
-737.500 kHz | -700.000 kHz  300.000 Hz 813.99304 MHz -45.91 dém -62.76 dB -25.91 dB
700,000 kHz 737.500 kHz 200.000 Hz £15.41875 MHz -65.67 dém -82.51 d8 -45.67 dB
737,500 kHz 3,000 MHz | 100.000 kHz 81558373 MHz -30.11 dém -45.95 dB -17.11 dB
) J J e
Date: 12.AUG.202 1

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 622.26844 MHZ -31.36 dBm 4894 db -18.36 dB
737500 kHz | -700.000 kHz | 300,000 Hz 822.56732 MHz -65.94 dBm -83.52 db -45.94 dB
700.000 kHz | 737.500 kHz | 300,000 Hz 824.00696 MHz -44.62 dBm -62.21 dB -24.62 dB
737.500 kHz 3.000 MHz | 100.000 kHz 824.39360 MHz -24.00 dBm 59 di -11.00 dB
1 v

Lowest Channel / Full RB

Highest Channel / Full RB

pectru

Ref Level 23.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 23,00 dém
SGL Count 100/100

Offset 11.40 di

Mode Sweep

[@1rm AvgPwr

20 dBinmit-Gheek

P< 200
10 dBm

0 dBm

i e

-10 dem:

S
Fd \

=20 dBm

gl Ll

-30 dBm

f
a

W W]

el dd Y

g

P

LLHJ] Iebdoatlilh

-50 dBm

-60 dBm

-70 dBm

CF 814.7 MHz 5601 pts
standard: None

Tx Bandwidth 1.400 MHz

Span 6.0 MHz

Spectrum Emission Mask

Tx Power 14.40 dBm RBW 30.000 kHz

-70 dem:

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 15.20 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz |_100.000 kHz | 613.82606 MHz ~25.70 dem -40.11 db -12.70 dB 3.000 Mz | 737,500 kiiz | 100.000 Kz | B22.53516 Miz 21.50 dbrm 571040 o0
737.500kHz | -700.000 kMz | 300000 Hz | 813.98125 MHz -50.19 dom -64.59 db -30.19 db 737.500kHz | -700.000 kMz | 300.000 Hz | 82258125 MHz 4934 dem esace 2934 de
700,000 kHz 737.500 kHz 200.000 Hz £15.40011 MHz -50.72 dBm -65.12 dB -30.72 dB 700.000 kHz 737.500 kHz 300,000 Hz 824.00911 MHz 50.13 dBm 65,34 dB -30.13 dB
237500 kHz 3.000 Wbz |_100.000 kHz |_B15.46503 MHz =23.17 dBm =37.57 d& -10.17.d8 737,500 kHz 3.000 MHz | 100.000 kHz | 824.13873 MHz -24.75 dBm -39.95 d8 -11.75 d
Y
J1 w
TEL : 886-3-327-3456 Page Number 1 A8-8 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB

Highest Channel / 1 RB

ectrum

(=)

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.40 dB

Mode Sweep

s um

SGL Count 100/100

Ref Level 23,00 dém Offset 11.40 dB

Mode Sweep

(@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dB S : 20 dBi-Ghook ;
P<20 P<20(
10 dBm [, 5 10 dBm iy
| O
0 dbr | 0 dBm
| | |
10 dBm {H‘ -10 dBm ﬂjJ "
-20 dém \‘ [ -20 dem ‘ 5 |
-30 dBm! 1"1| -30 dem U"
el T (| e TN I PSP N T || N YO . {1 VT .
o T IR LW TN N PO I ) e P N A T i RILTIN ]
-50 dem S - -50 dBm !
-60 dBm -60 dBm
¥
70 dBm 70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 16.52 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 16.78 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.76378 MHz -24.53 dBm -41.04 d8 -11.53 d8 -3.000 MHz | -737.500 kHz | 100.000 kHz 822,32307 MHz -31.26 dBm ~4B.03 d& -18.26 dB
737500 kHz | -700.000 kHz | 300.000 Hz 913.99196 MHz -50.40 dém -66.92 dB -30.40 dB 537500 kHz | -700.000 kHz | 300,000 Hz 822 56732 MHz 6521 dBm 81.99db 4521 dB
700,000 kHz 737.500kHz | 300.000 Hz 815.40432 MHz -67.36 dém -83.87 d& -47.36 dB 700.000 kHz 737,500 kHz | 300,000 Hz B24.00054 MHz -55.52 dBm 72,30 dB -35.52 dB
737.500 kHz 3.000 MHz | 100.000 kHz 815.46606 MHz -31.67 dBm -48.19 dB -18.67 dB 237 500 kHz 3.000 MHz | 100.000 kHz 82436156 MH2 56 50 dBm 28 db 1350 dB
T
i i N 7]
Date 17:11:33

Date:

Lowest Channel / Full RB

Highest Channel / Full RB

Spectru

Spectrum

Ref Level 23.00 dBm  Offset 11.40 d& Mode Sweep Ref Level 23.00 dem  Offset 11.40 dg Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr (@ 1Rm AvgPwr
20 dBimit-Ehank ; 20 dBh-Shoch P
P<20 P< 200
10 dBm 10 dBm
0 der /” et luw'rlwl\ 0 dém { Py "‘“llll‘\
-10 dBm \ -10 dBm i
il | | L
| ]
-30 dBm - "1 y | -30 dém i \l"A\J
" st ™
40 dem . W WWJ [T 40 dem an\# 1 I} ,
. R T I O X N BT T | sk Tl SR Y IO Y V1 T
-50 dem -50 dBm '
-60 dem -60 dBm 1
70 d&m 70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 14.47 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 14.66 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.93625 MHz -26.88 dBm -41.35 d8 -13.88 d8 -3.000 MHz | -737.500 kHz | 100.000 kHz 822.53840 MHz -24.53 dbm -39.20 db -1153dB
737500 kHz | -700.000 kHz | 300.000 Hz 913.99839 MHz -51.35 dém -65.82 dB -31.35 dB 537500 kHz | -700.000 kHz | 300,000 Hz 822 56516 MHz 50,52 dBm 6518 db 3052 dB
700.000 kHz 737.500 kHz | 300.000 Hz 81541232 MHz -52.88 dém -67.35 d8 -32.58 d8 700,000 kHz 737.500 kHz | 300.000 Hz 824,00161 MHz -52.18 dBm -66.85 dB -32.18 dB
237500 kHz 3.000 Wbz |_100.000 kHz |_815.59230 MHz =27.45 dBm =41.96 d& -14.49.d8 737,500 kHz 3.000 MHz | 100.000 kHz | 824.38619 MHz -29.35 dBm 44.01 db -16.35 dB
T
)i i )
AUG.2024 1 3 Date: 12.AUG
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

ectrum = s um 7
Ref Level 23.00 dBm  Offset 11.40 d& Mode Sweep Ref Level 23.00 dém  Offset 11.40 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
heek } 20 dBwi-heek ;
P<200
10 dBm
P-'wfhm.lll 0 dem LT AT
| l
I ‘ -10 dBm |
I T
j ! 20 dem |
| l \
. % 30 dem _H'JJ e M
| oo 40 dem WA iy
e ‘ ‘ ] Iy RN
(\“‘ L b TN (e WIS T SO Ty [ PRI ) N WY N | TR
50 dem u“.ﬂ“ -50 dBm ! = m’ﬂ
-60 dBm -60 dBm
70 dBm 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_16.72 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 16.93 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
5.000 MHz C1538 MAz 100000 kHz | 61386161 MHz 26,29 dBm 43.01de 13.23 08 5,000 MHZ 1558 MG | 150.000 Wi | 52695365 Mz 567 domn =450 dF 467 08
-1.528 MHz -L500MHz | 300.000Hz | 61356596 MH2 =53.28 dBm =70.00 db -33.28 di -1.538 MHz -1.500 MHz | 300.000Hz | B20.97411 MHz -69.58 deém 8551 d8 -49.50 de
1.500 MHz 1598 MHz | 300.000Hz |  817.02054 MHz -69.52 dém -86.25 d8 -40.52 d@ 1.500 MHz 1.538 MHz | 300.000Hz | B24.01695 MHz -53.30 dBm 70.23 dB -33.30 dB
1.538 MHz 5,000 MHz | 100.000 kHz | 817.23482 MHz -38.50 dBm -55.32 de -25.59 de 1538 MHz 5300 Mz | 100,000 ke | o4 15766 M. 3017 dBm Sodb AP
.
i [ i )
Date: 16:52:51

LTE Band 26/

3MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrum

(%]

Spectrum

Ref Level 23.00 dBm  Offset 11.40 d& Mode Sweep Ref Level 23,00 dém  Offset 11.40 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr (@ 1Rm AvgPwr
20 dB S : 20 dBirit-Gheek g
P<200 P<200
10 dBm 10 dBm
0 der L, v, 0 dBm ey
-10 dBm IJ \ -10 dBm J
i 1 }
20 dem ;{J L\ ! 20 dem |
-30 dBm f"., -+ 30 dem Mm-f“ I ,j'JI
-40 dem | a1 + -40 dBm f L
ek ddh H‘V i Lol — IV Aot st / Jh.;L“ AR .
-50 dém e -50 dBm SR
-60 dem -60 dBm T
70 dBm 70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz

standard: None
Tx Bandwidth 3.000 MHz

Spectrum Emission Mask

Tx Power 16.14 dBm RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 16.77 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-5.000 MHz 1538 Mz | 100.000 KMz | B13.86161 Mz 26,54 dem ~44.58 dB -15.54 B S 000 MHz ~1.538 Mz | 100.000 Kilz | 520.95446 Wiz 196 dom =553 40 287600
-1.538 MHz -1500MHz | 300.000 Hz | 813.96339 MHz 52,27 dBm -68.41 dB -32.27 dB L 5a8 M LSo0MH: | 300000 H. | 82098304 My 059 dam Sosode

1,500 MHz 1538 MHz | 300.000 Hz | 817.01686 MAz 60gadem | -86.03d8 | -40.88 08 T M NN e taNE M i oam T
1,536 MHz 5.000 MHz | 100000 kHz | 817.22232 MHz -39.52 dbm -54.66 db -25.52 db 1538 Wi 5300 Mz | 100,000 ke | o4 14375 M. 5658 dAm Sta db
Il ] i
16:50:38
TEL : 886-3-327-3456 Page Number : A8-10 of 19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 5MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

ectrum = s um 7
Ref Level 23.00 dBm  Offset 11.40 d& Mode Sweep Ref Level 23.00 dém  Offset 11.40 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
20 dBiiShask r 20 dBwi-heek :
P<200 P<200
10 dém 10 dBm
M\(n/\mf\ Aeda
0 der Ll i 0 dem ‘ﬂ 1
-10 dBm { \‘ -10 dBm J ll
20 d8m !l Ilt 20 dBm
'
-30 dBm . e -30 dBm w"f} | TJ\
T . , A A |y
I I T O A A oo m T
ol - "M 11 T P T o J” f Wy bt i
50 dBm ! ol "S0 dBm Ao IUL,,,I et/
-60 dBm -60 dBm
70 dBm 70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_16.49 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz T Power 17.68 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz | 81367542 MHz -22.92 dam -39.41 d8 -9.92 de ~7.500 MHz ~2.538 MHz | _100.000 kHz | B18.61262 MHz 4172 dém 55,40 dB 26,72 dB
-2.538 MHz -2.500 MHz | 300.000Hz | B13.97723 MHz -50.28 d&m -66.78 dB -30.28 dB 2'538 MHz S S0OMH: | 300000 H. | BisvazSe My 071 dom 38,39 dB S071dB
2.500 Mz 2538 MHz | 300.000Hz ] 819.01473 MHz -70.75 dém -67.24.d8 -50.75 dé 2.500 MHz 2.538 MHz | 300.000Hz | B24.00670 MHz -51.36 dBm -69.03 dB -31.36 dB
2.538 MHz 7,500 MHz | 100.000 kHz | 819.38986 MHz 43.01 dBm -55.50 de -30.01 dB 5538 MHz 3500 Mz | 100,000 ks | o4 35555 M. 5765 dbm 30db EEYSrT)
.
I - 1 r3

LTE Band 26/

5MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrum

(%]

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.40 dB

Mode Sweep

@ 1Rm AvgPwr

Spectrum

Ref Level 23.00 dém Offset 11.40 de
SGL Count 100/100

Mode Sweep

[@1rm AvgPwr

20 dBwit Bhack r 20 dbit-Fheck i
200 P< 200

10 dBm 10 dbm
o der s 0 dem P

{ l -10 dBm ‘

rJ l‘\“ 20 dBm JJ i‘h-

30 dem A
A .H" 40 dBm ""w w'h ]

50 dém b ﬂ'U‘m)A l . ‘ iy g - v M e .JJU\.,.J\LLJM ULT 11 T T
60 dm 50 dBm
70 dam 20 6o

CF 816.5 MHz

5601 pts

Span 15.0 MHz

Spectrum Emission Mask
Tx Power 15.94 dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW 50.000 kHz

CF 821.5 MHz

5601 pts

Span 15.0 MHz

Spectrum Emission Mask
Tx Power 16.37 dBm

Standard: None

Tx Bandwidth 5.000 MHz

RBW 50.000 kHz

__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.95848 MHz -29.62 dBm -45.56 d8 -16.52 dB -7.500 MHz -2.538 MHz | 100.000 kHz B16.48152 MHz -43.02 dbm 58,39 db -30.02 dB
-2.538 MHz -2.500 MHz | 300.000 Hz 813.97723 MHz -52.79 dBm -68.74 dB -32.79 dB 2,538 MH= 2,500 MHz | 300,000 Hz B18.96652 MHz 70.82 dBm 50.92 dB
2,500 MHz 2.538 MHz | 300.000 Hz £19.03080 MHz 70,87 dém -86.62 dB -50.87 d& 2.500 MHz 2538 MHz | 300,000 Hz 824.01205 MHz 54.36 dBm 34.36 dB
2,538 MHz 7,500 MHz | 100.000 kHz 819.43809 MHz -43.75 dém -59.69 dB -30.75 dB 5,538 MHz 5500 MRz | 100,000 KHz 80407635 MHz 3058 dBm 1758 dB

Il ] i
16:25:34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

Ref Level 23,00 dém Offset 11.40 dB
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.40 dB

Mode Sweep

(@ 1Rm AvgPwr

20 diiritgheek

p<20(

10 dBnmr

3

0 dBm-

-10 dBm

-20 dBm

-30 dBm

LiLd A

-40 dBm

) LLM,LJL

Kb

F.

bl i

-50 dBm

-60 dBm

-70 dBm

CF 819.0 MHz 5601 pts Span 20.0 MHz

CF 819.0 MHz

5601 pts

Span 20.0 MHz

Spectrum Emission Mask
T« Power 17.13 dBm

Standard: None

Tx Bandwidth 10.000 MHz RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 16.95dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.79280 MHz -29.04 dBm -46.17 dé -16.04 dB -10.000 MHz -5.038 MHz | 100.000 kHz £13.90355 MHz -29.56 dBm -46.51 d8 -16.56 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.98688 MHz -55.92 dém 7305 B -35.92 dB -5.038 MHz -5.000 MHz | 300,000 Hz 81399813 MHz -56.59 dBm -73.54 d& -36.59 dB
5.000 MHz 5.038 MHz | 300.000 Hz §24.00537 MHz -71.11 dém -86.24 dB 51.11dE 5.000 MHz 5.038 MHz | 300,000 Hz 824.03188 MHz -70.94 dBm -67.89 dB -50.94 db
5.038 MHz 10.000 MHz | 100.000 kHz 828.33012 MHz -44.71 dém -61.84 da -31.71 de 5.038 MHz 10.000 MHz | 100.000 kHz 826.06144 MHz -44.75 dBm -51.70 dB -31.75 dB
] ] ] (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 23,00 dém Offset 11.40 dB

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100
@ 1IRm AvgPwr

Offset 11.40 dB

Mode Sweep

20 demit-Ghoek T 20 dbimi-dhook Ty
P<20C P<200
10 dBm 10 dém
m J
0 dBm r i 0 dBm ‘ |
-10 dBrv , \ -10 dBm J |l
-20 der de LM -20 dBm ’M l\‘
-30 dB -30 dBm
d \H wl |y d |lli ]ht |
-40 dBm -40 dBm
aretnaiingl il - li.,.l r,L“L,_L PN " - o Ayl . et JU.J ”JU U,.k,_Ll,a.uJ » by "
-50 dBm -50 dBm
-50 dBm 50 dBm
-70 der -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz

pectrum Emission Mask
T« Power 17.63 dBm

Standard: None
Tx Bandwidth 15.000 MHz

RBW 100.000 kHz

[Spectrum Emission Mask
Tx Power 18.24 dBm

Standard: None
Tx Bandwidth 15.000 MHz

RBW 100.000 kHz

Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.66518 MHz -31.80 dBm -40.42 d& -18.80 dB -15.000 MHz -7.538 MHz | 100.000 kHz £813.71339 MHz -32.12 dBm -50.36 d8 -19.12 db
-7.538 MHz 7,500 MHz | 300.000 Hz £13.99196 MHz -59.21 dém 7683 dB -39.21d8 -7.538 MHz -7.500 MHz | 300,000 Hz 81399196 MHz -64.78 dBm -83.02 d& -44.78 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.00804 MHz -71.15 dém -88.76 dB 5115 d& 7.500 MHz 7.538 MHz | 300,000 Hz 829.00804 MHz -71.04 dBm -89.28 dB -51.04 db
7.538 MHz 15.000 MHz | 100.000 kHz £31.98482 MHz -44.59 dem -62.22 db 31,59 de 7.538 MHz 15,000 MHz | 100.000 kHz 836.26695 MHz -44.86 dBm -53.11 dB -31.86 dB
] ] ] (]
o
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01A

Emission masks — Out of band emissions

LTE Band 26 / 1.4AMHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
T 40 dBm e
‘ 50 dBm—-
uJ hJ
-60 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz B800.26412 MHz -53.23 dBm -40.23 dB 30.000 MHz 806.500 MHz 100.000 kHz 799.82737 MHz -54.55 dBm -41,55 dB
836,500 MHz 1.000 GHz 100.000 kHz 911.38643 MHz -54,21 dBm -41,21 dB 836,500 MHz 1,000 GHz 100.000 kHz 838.25675 MHz -53.44 dBm -40.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.21195 GHz -44.14 dBm -31.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.54586 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -39.90 dBm -26.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96225 GHz -39,97 dBm -26.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00275 GHz -43.71 dBm -30.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00675 GHz -43,88 dBm -30.88 d&
_— _—
)i o )i o
L JL ) L L J
2.2U6.2024 17:10:03 17:
Spec ! -
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
10 4R _$PURIOUS LINE ABS PABS
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
-40 dBm i
50 dem—t+
s
B
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 804.09785 MHz -53.96 dBm -40.96 dB
836,500 MHz 1,000 GHz 100.000 kHz 927,48313 MHz -54.21 dém -41.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.61135 GHz -43.97 dém -30.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.77890 GHz -40.07 dBm -27.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00525 GHz -43.,01 dém -20.91 de
_—
)il J 1 ) e
Dats 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
o~ -—--‘L‘ -40 dBm P -—'-_L.
- 50 dBm—tt
w -J
-60 dBm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz B806.08751 MHz -50.09 dBm -37.09 dB 30.000 MHz 806.500 MHz 100.000 kHz 803.90374 MHz -54.01 dBém -41,01 dB
836,500 MHz 1.000 GHz 100.000 kHz 922.66229 MHz -54,04 dBm -41,04 dB 836,500 MHz 1,000 GHz 100.000 kHz 839.89093 MHz -54.28 dBm -41,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.56236 GHz -44.09 dBm -31.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53787 GHz -44.32 dBm -31.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.80440 GHz -39.94 dBm -26.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -40.01 dBm -27.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -43.65 dBm -30.65 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00825 GHz -43.30 dBm -30.80 d&
_— _—
L ] ] L ) (]
D 12 16:51:42 16:55:22
ectrum £
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
ine $PURIOUS LINE ABS PABS
-10 4
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
40 dBm et
-50 des
-60 dB
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 614.40105 MHz -53.10 dBm -40.10 dé
836,500 MHz 1,000 GHz 100.000 kHz 837.68478 MHz -53.87 dBm -40.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62584 GHz -44.27 dBm -31.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96275 GHz -39.99 dBm -26.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.64809 GHz -43.78 dém -20.78 de
hil
L J
Dats 16:47:46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26 / 5SMHz

Spectrum 7 Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
..,,.-.--L‘ -40 dBm "-‘-‘L.,
- 50 dBm—tt
o
-0 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 805.01989 MHz -52.18 dBm -39.18 dB 30.000 MHz 806.500 MHz 100.000 kHz 798.08035 MHz -54.06 dBém -41,06 dB
836,500 MHz 1.000 GHz 100.000 kHz 917.18778 MHz -54,26 dBm -41,26 dB 836,500 MHz 1,000 GHz 100.000 kHz 873.14655 MHz -54,15 dBm -41,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.56936 GHz -44.27 dBm -31.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.60335 GHz -44.23 dBm -31.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -40.01 dBm -27.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -40.05 dBm -27.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.64709 GHz -43.76 dBm -30.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -43,64 dBm -30.64 d&
_— _—
L ] ] L ) (]
D 12 16:
ectrum £
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
ine $PURIOUS LINE ABS PABS
-10 4
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
-40 dam et
50 dem—{t
o
-60 dB
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 803.70963 MHz -54.05 dBm -41.05 dB
836,500 MHz 1,000 GHz 100.000 kHz 842,42391 MHz -53.29 dBm -40.29 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.60435 GHz -44.14 dBm -31.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -39.92 dBm -26.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -43.81 dém -20.81 de
hil
L J
Dats
TEL : 886-3-327-3456 Page Number : A8-16 of 19

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG461129-01A

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k
ine $PURIOUS LINE ABS
-10 4
[ SPURIOUS. LINE 2
-20 dBém
-30 dBm
-0 der e
50 dem—t
o
-60 dB
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz B805.35959 MHz -53.45 dBm -40.45 dB
836,500 MHz 1,000 GHz 100.000 kHz 887.69078 MHz -53.77 dém -40.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.56436 GHz -44.25 dBm -31.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 65.98825 GHz -39.89 dBm -26.89 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01025 GHz -43.75 dBém -320.75 de
™7
X

JL

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit llh-?r'k PA
10 dipE_$PURIOUS LINE_ABS
[ SPURIO
-20 dBm
-30 dBm
-40 dBn |
50 de -
J
-60 dB
70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 806.500 MHz 100.000 kHz 806.18457 MHz -51.43 dBm -38.43 dB
836.500 MHz 1.000 GHz 100.000 kHz 891.93966 MHz -54.34 dBm -41.34 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.57586 GHz -44.09 dém -31.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -40.14 dBm -27.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00575 GHz -43.72 dbm -30.72 dB
7
il J L [l
Date: 2024 16:06:31
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01A

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0100
40 Normal Voltage 0.0074
30 Normal Voltage 0.0082
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0203
0 Normal Voltage 0.0184
PASS
-10 Normal Voltage 0.0178
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0103
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0205
Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
TEL : 886-3-327-3456 Page Number : AB-18 of 19
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01A

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0183
30 Normal Voltage 0.0140
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0219
0 Normal Voltage 0.0090
PASS
-10 Normal Voltage 0.0178
-20 Normal Voltage 0.0084
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0169
Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
TEL : 886-3-327-3456 Page Number : A8-19 of 19
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LTE Band 26 (Part 90S_824MHz)

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz

Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB

Middle CH 8.38

Full RB Result

8.41 PASS

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 1140 b Ref Level 30.00 GBm  Offset 1140 b

= _Att 30 e AQT Ims & RBW 3 MHz = _Att 30 e AQT Ims & RBW 3 MHz

@153 view @153 view

0.1 e 0.1 .

< -
ey SR
S ™
001 . 001 =
™
= 3
1E- =
N
h\ b
E-04- L 1E-04- i
B &
1 |

£ } 160
CF 824.0 Miiz Aean Pwr + 20.00 dB CF 824.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000

Mean | Paak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Paak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [-41.72 dBm  -31.50 dém __ 10.22 db 3.68 dB 6.78 dE B.38 dB .65 db Trace 1 [ -41.65 dém  -32. 11 dém 5.54a8 8 B 6.67 dB B.41 a8 5.07 a8
(IR L JL BERnnc D e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.22 1.09 1.30 1.21 1.38 1.22 1.75 1.57 1.76 1.58 - -
TEL : 886-3-327-3456 Page Number : A9-2 of 10
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samonias. FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1140 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 30 kHz
o att 0GB BWT  53.2 us @ VBW 100 kHz  Mode FFT e att A0 SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.38 dBm mi1] 15.03 dBm
824.52310 MHz 823.71750 MHz
2 M 2
2 ndn 2 26.00 dB) =@ ndn 26.00 dB)
o LB ,(\ 1.225200000 MHZ| P f™B 1.090900000 MHZ|
1od Q factie”™ 673.0) 0 @ factor 755.1
o 0 de: -
/ /
Ty T Ny
10 d - 10 d gy
/ \ 7
20 s <0 R U A
N mda RaWaya 1) oy e
-Svdd v 30 g —
40 dBm “40 dBm
50 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 824.5231 MHz 15.38 dBm ndB down 1.2252 WHz ML 1 523.7175 MHz 15.03 dem ndB down 1.0509 MHz
TL 1 823.393 MHz -10.67 dém ndg 26,00 dB T 1 823.3676 MHz -10,85 dBm ndg 26.00 dB
T2 i 824.6182 MHz -10.70 dém q factor 673.0 T2 i 824.4587 MHz -10.60 dém q factor 755.1

l JU J

¢ )jd J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 11,40 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 100 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.71 dBm o mi1] 19.56 dem
. 823.79020 MHZ - 82299300 MHZ
PP ndB 26.00 dB AW W nds 26.00 dB
104 / \ Bwe 1.300700000 MHz 10 d Bwe 1.210800000 MHz
\I Q factar 633.3 Q factar 679.7
o 0 d8:
10 df =10 di
-20 7 = -20 -
ravl —r,
a0 d Y
)| Y ~ -~ e - . o
60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 823.7902 MHz 19.71 dém nd@ down 13007 MHz [ £22.993 Mz 19.56 dem nd@ down 12108 MHz
T 1 822.7233 MHz -6.44 dBm nd8 26,00 d8 1 1 £22,6633 MHZ -6.74 dBm nd8 26.00 d8
T2 1 824.024 MHz -6.22 dbm q factor 633.3 T2 1 £23.8741 MHz -6.24 dbm q factor 679.7

l )|

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.40 o & RBW 100 khz
le Att 30 dB SWT 37.9 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 37.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
| [EEEY 19.77 dBm [EEEY 19.98 dBm
. 822.02200 MHZ - 821.58200 MHZ
nds 26.00 dB AW nds 26.00 dB
104 Bwe 1.389000000 MHz 10 I 1 Bwe 1.229000000 MHz
Q factar 592.0 ! ‘-\ Q factar 668.9
o 0 d8: J -!
10 d 10 d ] ﬂ‘
20 20 e
ey
-an d a0 d -
\
-40 dBm .
Al i MU L Ay e\ e P e .
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 822.022 MHz 19.77 dém nd@ down 1,389 MHz [ 1 B21.882 Mz 19.98 dam nd@ down 1,229 MHz
T 1 821.572 MHz -6.69 dam nds 26,00 d8 T 1 B21.507 MHz -5.08 dam nds 26,00 d8
T2 1 822.961 MHz ~-6.85 dBm q factor 592.0 T2 1 B22.B21 MHz -5.43 dBm q factor 668.9

L Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1140 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 300 kHz
o att 0GR BWT  16.9ps @ VBW  1MHz  Mode FFT e att 0B SWT 180 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 23.12 dBim) Mi[1] 23.22 dBm)
- 619.7840 MHz 820.9640 MHz
2 & 2
2 \ ndB 6.00 dB =@ 1% ndB 26.00 dB
10 ) Bu 1.758000000 MHZ| 10 / | Bu 1.578000000 MHZ|
| Q factar 466.9 { '\ Q factar 519.7
o 0 de: 7 ¥
| \
10 d -10 di
] )
20 -20 a
\ {
-a0d \, -30 o ’f
| -40 dBm L L f
WIS AN TPy S— NPV S ey T . - e N
-s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 20.0 MHz 4.0 MHZz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 819.784 MHz 23.12 dém ndB down 1.758 MHz ML 1 520,364 MHz 23.22 dBm ndB down 1.578 MHz
TL 1 819.345 MHz -3.40 dBm ndg 26.00 dB T 1 £19.345 MHz -3.50 dBm ndg 26.00 dB
T2 i 821.103 MHz -1.94 dém q factor 466.3 T2 i £20.823 MHz -2.13 dém q factor 516.7
L JU ] - L JU ] -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 11,40 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 300 khz
le Att 30 dB SWT 253 ps @ VBW  1MHz  Mode FFT be At 30 dB SWT 253 ps @ VBW 1 MHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
T [EEEY 23.28 dBin) = [EEEY 24,56 dBim)
B17.9760 MHz ! B17.7060 MHz
20 20
ndB 26.00 dp| 1 ndB 26.00 dp|
104 Bwe 1.76B000000 MHz 10 d | Bwe 1.58B000000 MHz
’ Q factar 462.6 [ Q factar 514.8
o v
]
10 df
i
-20 =
7 |
a0d -
- 7 ; A~ fiT e . ~
NN A | A N A e L it (WP Mon |
60 df -60 di
CF 824.0 MHz 1001 pts Span 30.0 MHz 4.0 MHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 817.876 MHz 23.28 dém nd@ down 1,768 MHz [ 1 B17.706 Mz 24,56 dBm nd@ down 1,588 MHz
T 1 817,077 MHz -3,61 dBm nd8 26,00 d8 T 1 B17.077 MHz -0,42 dem nd8 26,00 d8
T2 1 816.845 MHz -1.95 dbm q factor 462.6 T2 1 B816.665 MHz -0.52 dbm q factor 514.8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.08 0.91 1.16 1.01 1.17 1.00 1.46 1.27 1.42 1.26 - -
TEL : 886-3-327-3456 Page Number : A9-5 of 10
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 11,40 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 30 khz
ke Att 0 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT ke Att a0 dB BWT £3.2 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 15.43 dBm mi1] 14.74 dBm
. ”1 624.522990 MHz - 823.703790 MHz
occhw 'y 1.087691231 MHz oce Bw 915.508449155 kHZ]
FaN # a B pihrenena, oy {
wd i 10 7 ¥
o 0 de: .
\ \
10 ! 10 d
7 7
20 £ \" 20 A
: L % : A W
A \ \
Sl AN EAVENAYS N 30 oY N
3R, ferrey
~40 dBm -40 dem =N,
A\
-50 -50 W
60 df -60 di
CF 824.0 MHz 10001 pts Span 2.8 MHz 4.0 MHZ 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 824.52209 MHz 15.43 dom [ 1 823.70379 MHz 1.74 dem
T 1 823.458814 MHz 7.82 darm oce Bw 1.087691231 MHz T 1 823.448735 MHz 5.66 darm oce Bw 915.508449155 kHz
T2 1 824.546505 MHz 9.87 dBm T2 1 824.364244 MHz 8.56 dBm
L JU J - L JU J -
il m il
Ref Level 30.00 cBm  Offset 11,40 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 100 khz
ke Att 0 dB SWT 18.5 ps @ VBW 300 kHz  Mode FFT ke Att a0 dB BWT 16,5 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 18.84 dBm e [EEEY 20.75 dBin)
w 23,2 e 2 S50 W
. 623.237480 MHz - X 823.484050 MHz
AN aw. ,\_\ oce Bw 1.165083492 MHz A oce Bw 198610 MHZ,
10 ¢ - 10 o - s
/ / 1
o 0 da: f
/ \ / \
\ A N
20 -20 -
a0 d =
I\
wan] ] ¥
- A -
&5 — e
60 df -60 di
CF 824.0 MHz 10001 pts Span 6.0 MHz Cl 4.0 MHZ 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 823.23748 MHz 18.684 dom [ 1 823.48405 MHz 20,75 dém
T 1 822.799921 MHz 10.00 dem oce Bw 1.165083492 MHz T 1 822760524 MHz 10,35 dam oce Bw 1.01389861 MHz
T2 1 823.955004 MHz 10.09 dBm T2 1 823.774423 MHz 10.91 dBm

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum 532 5 v 532
Ref Level 00 dBm  Offset 11.40 dé & RBW 100 kHz Ref Level 00 dBm  Offset 11.40 dB & RBW 100 kHz
le Att 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
i [EEEY 19.47 dBm mi1] 19.74 dBm
20 W 822.222200 MH2| 20 ! 822.572100 MHz2|
= _ \;v‘k.,* Occ Bw 1.173882612 MHZ < ey Occ Bw 1.003899610 MHZ
wd 10 o L2
{
[ |
o 0 da: ﬂl +
10 df -10 di - \
P ‘ ‘
-20 LN -20 7 =
-a0d ; \ -30 o f
{
-40 dBm r\/]
~ - /
- A WV Wy
60 d -60 df
CF 824.0 MHz 10001 pts Span 10.0 MHz 4.0 MHZ 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 822.2222 MHz 19.47 dom [ 622.5721 MHz 19.74 dem
T 1 821.720228 MHz 9.93 dam oce Bw 1.173BE2612 MHZ T 1 821,708229 MHz 10,08 dam oce Bw 1.00389961 MHz
T2 1 822.894111 MHz 10.07 dBm T2 1 822.712120 MHz 7.93 dBm

L )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

5

=

im 5 n .
Ref Level 30.00 GBm  Offset 1140 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 300 kHz
le Att 30 dB SWT 19 ps @ VBW 1 MHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 1 MHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
1 [EEEY 23.00 dBm mi1] 23.46 dBm)
2 819.92640 MHz - 820.27040 MHz
71' \Y oce By 1.465853415 MHZ oce By 1.277872213 MHz
wd t \ 10d
o f‘ 0 da:
10 df H'\ =10 di
-20 f/ -20
{ 4
-a0d f -30 o
40 g m L \\ -40 dBm - -
v—f{r St B S S e B et AV S T WP J\fv‘%qu/\mr-m_/\r\/»«w.—f\__ﬁ
-50 -50
60 df -60 di
CF 824.0 MHz 10001 pts Span 20.0 MHz CF 824.0 MHz 10001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 819.9264 MHz 23.00 dBm M1 1 B20.2704 MHz 23.46 dBm
TL 1 819.49345 MHz 12.02 dBm Oce Bw 1.485653415 MHz T 1 819.48545 MHz 10.73 dem Oce Bw 1.277872213 MHz
T2 i 820.9543 MHz 11.80 dém T2 i 820.76432 MHz 11.89 dém
5 im . 5 n .
Ref Level 30.00 GBm  Offset 1140 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 300 kHz
le Att 30 dB SWT 25.4ps @ VBW  1MHz  Mode FFT be At 30 dB SWT 254 ps @ VBW 1 MHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 23.37 dBim OE mi1] 23.00 dBm)
- X 518.27960 MHz . b2 B17.70060 MHZ
[ |2 oce By 1.427857214 MHz 1{ \; oce By 1.268873113 MHz
1 d f } 10 df
| [
o 0 d8: I\
j 1 Il
10 df =10 di +
[ \ AR
-20 -20 f Y
/ \ il |
-a0d - -30 o f ]
I |
40 dBm '/ -40 dBm - ~
R s e \ A Y L AT B cAT et Wy N v S (NP ISR PR VavY PNV PRSP DS Svrep
-50 -50
60 df -60 di
CF 824.0 MHz 10001 pts Span 30.0 MHz CF 824.0 MHz 10001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 18.2736 MHz 23.37 dém Ml i 617.7006 MHz 23,00 dém
TL 1 817.25667 MHz 12,93 dBm 0cc Bw 1,427857214 MHz 1 1 817.23268 MHz 11,13 dem 0cc Bw 1.268873113 MHz
T2 i 818.68453 MHz 12.57 dém T2 i 818.50155 MHz 11.05 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectr

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
i 40 dBm —
et -
- 50 dbm
"
0 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 810.39873 MHz -53.73 dBm -40.73 dB 30.000 MHz 814.000 MHz 100.000 kHz 807.80189 MHz -53.27 dBém -40.27 dB
849,000 MHz 1.000 GHz 100.000 kHz 8B80.95827 MHz -54,34 dBm -41,34 dB 849,000 MHz 1,000 GHz 100.000 kHz 994.30260 MHz -54,31 dBm -41,31dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89875 GHz -44.20 dBm -31.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.57586 GHz -44.16 dBm -31.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -39.98 dBm -26.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -39,93 dBém -26.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -43.62 dBm -30.62 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -43,73 dém -30.73 d&
_— _—
)i o )i o
L JL ) L L J
2.2UG.2024 18:06:38 1a:

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit heck
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
— -40 dBm —
[N o
- 50 dBm—
-J WIJ
-60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 803.09818 MHz -53.67 dBm -40.67 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.92650 MHz -47.94 dBm -34.94 dB
849,000 MHz 1.000 GHz 100.000 kHz 970.53198 MHz -54,13 dBm -41,13 dB 849,000 MHz 1,000 GHz 100.000 kHz 949.17616 MHz -54.41 dBm -41.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.61935 GHz -44.16 dBm -31.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.61635 GHz -44.27 dBm -31.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -40.14 dBm -27.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -40,12 dBm -27.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -43.60 dBm -30.69 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.63259 GHz -43,77 dém -30.77 d&
_— _—
{ 1 J q e ( )it J [ wa
1715
TEL : 886-3-327-3456 Page Number : A9-8 of 10
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samonias. FCC RADIO TEST REPORT Report No. : FG461129-01A

LTE Band 26 / 15MHz
Middle Channel / QPSK

Spec

Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit l‘thnrk PARS
10 dihe leR[th INE_ABS PABS

10US_LINE_ABS_

Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

30.000 MHz 814.000 MHz 100.000 kHz B812.40760 MHz -49.31 dBm -36.31 dB
849,000 MHz 1,000 GHz 100.000 kHz 959.66542 MHz -54,16 dBm -41.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52487 GHz -44,37 dBm -31.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.83040 GHz -39.99 dBm -26.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -43.83 dBm -30.83 dB

L )i J [ ) e

TEL : 886-3-327-3456 Page Number : A9-9 of 10
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samonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01A

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0100
40 Normal Voltage 0.0074
30 Normal Voltage 0.0082
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0203
0 Normal Voltage 0.0184
PASS
-10 Normal Voltage 0.0178
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0103
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0205
Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
TEL : 886-3-327-3456 Page Number : A9-10 of 10
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Appendix B. Test Results of Radiated Test

B1l. Summary of each worse mode

<Sample 2>
Mode | Part Band Ch ;;zcz‘) I(‘de:nf; Det F%:;;)r An"(lgé)Cbl F(i(ll'::;r EIEF;)CF R(ZaB?’i‘;')g :‘J;nnL; M(adrg)in Pol Ant
1 Pan CAML | 156 5619 RMS 2870 5210 031 9523 6213 1300  -43.19 v | cami
g Pam CAML M 1672 5699 RMS 2870 5206 031 9523 6120 1300  -43.99 vV | catM1
1 Pat CAML 4 3810 4535 RMS 3342 4891 067 9523 6470 1300  -32.35 H | caM1l
1 Pan CaML 4 1424 3067 RMS 2850 5272 041 9523 7937 1300  -26.67 H | cam1
1 At CaBtZ"l H | 3510 -40.15 RMS 3276 = -49.13 073 9523 7072 | -13.00  -27.15 H  catM1
1 fat Call w1560 5158 RMS 2770 | 5234 033 9523 6796 4215 943 V| cam1
2 Pat CaMl 1560 5013 RMS 2770 5234 033 9523 6941 4215 798 v | cami
1 oon c§t2|\21 H | 1640 -59.74 RMS 28.60 @ -52.14 031 9523 5872  -13.00  -46.74 vV caml
3 pat CaMl M 1632 5721 RMS 2852 5216 031 9523 6135 1300  -44.21 H | caM1L
5 pon G L 1632 5809 RMS 2852 5216 031 9523 6047 1300  -45.00 vV camM1i
7 o c§t2|\21 M 1648 5672 RMS 2868  -5212 031 -9523 6164 | -13.00  -43.72 H  catM1
<Sample 4>
Mode Part Band Ch (||:vr|ﬁg) l('de;/nf; Det Fz(%];t;)r Arrzg;?bl F(de)r EI(F::;fF R(ZaBii\?)g (I'J:]n:t) szrg)in Pol Ant
5 P AWl W 1696 5885 RMS 2876 5200 031 9523 5931  -13.00 4585 V | CatMl
3 pat CaMl W 5715 3044 RMS 3520 4364 037 -9523  63.86  -1300 -2644 V | CatML
TEL : 886-3-327-3456 Page Number : B1 of B32
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